SPORTON LAB.
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30.000 MHz 1,000 GHz 1.000 MHz 997.81859 MHz -54,78 dBm -41.78 dB 30,000 MHz 1,000 GHz 1.000 MHz 969.70265 MHz -54.71 dBm -41,71dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -54.72 dBm -41.72 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.08501 GHz -55.18 dBm -42.18 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.51218 GHz -53,58 dBm -40,58 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,50750 GHz -53,95 dBm -40,95 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93742 GHz -49.46 dBm -36.46 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.90842 GHz -49,38 dBm -36.38 db
9.000 GHz 13.000 GHz 1.000 MHz 11.77740 GHz -49.75 dBm -36.75 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.81527 GHz -49.86 dBm -36.86 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.82003 GHz -46,17 dBm -33.17 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.88853 GHz -46.03 dBm -33.03 d&
)i 2 )i [
L JL ) L JL J
i B.MAR.2024 20:49:29 : 6.MAR.2024 20:52:45
Highest Channel / QPSK
Spectrum [D\:_?]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBém
", o\
-50 dB o
Pro—— TR
N T
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 908,62319 MHz -54,97 dBm -41.97 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.77388 GHz -55.26 dBm -42.26 dB
1.920 GHz 3.000 GHz 1.000 MHz 2,93648 GHz -53.95 dem -40.95 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.99842 GHz -49.40 dBm -36.40 dB
9.000 GHz 13,000 GHz 1.000 MHz 1178490 GHz -49,86 dBm -36.86 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.87003 GHz -46.10 dBm -33.10 d&
i
I J -
Date 20:57:21

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AX2URN932N

Page Number 1 A35 of A255



SPORTON LAB.

FCC RF Test Report

Report No. : FG420801B

LTE Band 2 / 3MHz
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30.000 MHz 1,000 GHz 1.000 MHz 964.37031 MHz -54.87 dBm —-41.87 dB 30,000 MHz 1,000 GHz 1.000 MHz 970.18741 MHz -54.69 dBm -41,69 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -54.51 dBm -41.51 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.82678 GHz -55.37 dBm -42.37 dB
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30,000 MHz 1,000 GHz 1.000 MHz 980.85207 MHz -54,93 dBm -41,93 dB 30,000 MHz 1,000 GHz 1.000 MHz 909.59270 MHz -54,92 dem -41,92 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83895 GHz -54.93 dBm -41.93 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.62864 GHz -55.25 dBm -42,25 dB
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3.000 GHz 2.000 GHz 1.000 MHz 6.91692 GHz -49.48 dBm -36.48 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.74094 GHz -49.45 dBm -36.45 db
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30.000 MHz 1,000 GHz 1.000 MHz 962.43128 MHz -54,92 dBm —-41.92 dB 30,000 MHz 1,000 GHz 1.000 MHz 988.60820 MHz -54,91 dém -41.91 d&
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1,920 GHz 3,000 GHz 1.000 MHz 2.62447 GHz -53,89 dBm -40,80 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,04188 GHz -53,62 dBm -40,62 dB
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30.000 MHz 1.000 GHz 1.000 MHz 9682.79110 MHz -55.06 dBm -42.06 dB 30,000 MHz 1,000 GHz 1.000 MHz 986.66917 MHz -55.00 dBm -42.00 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83895 GHz -53.52 dBm -40.52 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.56231 GHz -55.38 dBm -42.38 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,49995 GHz -53.62 dBm -40.62 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.50714 GHz -53,79 dBm -40,79 dB
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s=amranas. FCC RF Test Report Report No. : FG420801B
Frequency Stability
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MFHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0002
40 Normal Voltage 0.0004
30 Normal Voltage 0.0002
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0003
PASS
-10 Normal Voltage 0.0001
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0003
Note:
1. Normal Voltage = 4.0 V. ; Minimum Voltage = 3.4 V. ; Maximum Voltage = 4.2 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
Sporton International Inc. (ShenZhen) Page Number 1 A4l of A255
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s=amranas. FCC RF Test Report Report No. : FG420801B
LTE Band 5
Peak-to-Average Ratio
Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4,52 5.68 6.38 PASS
Sporton International Inc. (ShenZhen) Page Number 1 A42 of A255
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s=amranas. FCC RF Test Report Report No. : FG420801B

26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.30 1.35 3.09 3.06 4.94 5.00 9.89 9.81

Sporton International Inc. (ShenZhen) Page Number 1 Ad4 of A255
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LTE Band 5
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M1 1 B36.2846 MH2 16.47 dBm ndB down 1.3035 MHz M1 1 B836.3713 MHz 15.21 d8m ndB down 1,351 MHz
T 1 35,6678 MHz -9.61 dBm nd@ 26.00 d& T1 1 535,7695 MHz -10.76 dm nd@ 26.00 dB
T2 1 837,1713 MH2 -9.45 dBm q factor 641.6 T2 1 837, 1406 MHZ -10.63 dBm q factor 619.1
L )i J - L )i J -

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

o pectrum o
Ref Level 30,00 dom  Offset 14,00 d& = RBW 100 kHz ReflLevel 30.00 dam  Offset 14,00 db & RBW 100 kHz
o At 30de SWT 19ps @ VBW 300kHz  Mode Auto FFT o Att ode SWT 19ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
EEED] 16.60 dBrm| EEED] 16.81 dBm|
y 836.33620 MHz] 83548700 MHz]
20 de: - 20 d8
. - A L n 26.00 dB) " nd_ 26.00 dB|
10 B T ek ot e T I 3.092900000 MHZ] 10 B e BT 3.062900000 MHZ]
j‘ Q factor ‘\ 270.4 Q factor Y\ 272.9|
Y
o ; [}
o N
10 10 di Y
20 L 20 N
- P A
o~ e T
i - | -0 - =
40 d -40
50 df -0 d
-60 dom -60 dem
OF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 B836.3382 MH2 16.60 dBm ndB down 3.0029 MHz M1 1 835,487 MHz 16.81 dBm ndB down 3.0629 MHz
T 1 8349476 MHz -9.24 dBm nd@ 26.00 d& 1 1 8349955 MHz -9.29 dBm nd@ 26.00 d&
T2 1 838.0405 MH2 -9.29 dBm Q factor 270.4 T2 1 838.0584 MH2 -9.23 dBm Q factor 272.8
L )i J ) .. L )i J ) ..

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

pectrum &2 pectrum &2
Ref Level 30,00 dom  Offset 14,00 d& = RBW 100 kHz ReflLevel 30.00 dam  Offset 14,00 db & RBW 100 kHz
o At 30de SWT 19ps @ VBW 300kHz  Mode Auto FFT o Att ode SWT 19ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [0 35k Max
EEED] 15.06 dB | EEED] 14.81 dBm|
838.46000 MHz] 836.99000 MHz]
20 dem ndB ¥ 26.00 dB| 20 dsm ¥ nde 26.00 dB|
] e e A B Ly +.935000000 MHZ A 9 P BY o iy +.995000000 MHZ
1o dem Q factor \ 169.9] 10 dam f Qiedar ¥ 167.6)
o [} !
/
10 10 df L
N /
-20 7= e -20
Py b A —
304 A ' Fal ‘ - L
Byl \® Eevayee 78R \C—
40 d -40
-50 o -Sod
-60 dom -60 dem
OF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 838,468 MH2 15.06 dBm ndB down 4,935 MHz M1 1 836,99 MHz 14.81 d8m ndB down 4,095 MHz
T 1 833,983 MHz -10.94 dBm nd@ 26.00 d& 1 1 834,022 MHz -11.12 dam nd@ 26.00 d&
T2 1 838,918 MH2 -10.72 dBm Q factor 169.9 T2 1 839.017 MHz -11.39 dam Q factor 167.6
L )| J 2 L )| J 2
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(o ﬁ fmw
v n v
Ref Level 30.00 dom  Offset 14.00 db @ RBW 300 khz R 3| 30.00 dém  Offset 14.00 db @ RBW 300 kHz
o Att 30dE SWT 1265 @ VBW 1MHz  Mode Auto FFT e Att 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
EEED] 16.60 dBm 6.1+ dBm
L 633.5030 MHz 853.5030 MHz
2048 X . '%f 6.00 dB) 20 ds X 26.00 dB
~T sl S VLY L m— e N, 9.99 MHZ| [ind - =T 9 MHZ|
10 dB | v B) - \ 9 LI,UDULIIJUD.WI - 10 dB : 9 LIJUDULIIJUD.W.I
| Q factor \ 84.9 ] 85.0
0 dBm J‘ 1 0 dam |
T T T
10 df L ~ 10 df ‘/
7 g \
20 — -20 -— - S
~ Vo 1 R
e L - et s
40 -40
50 d -50 d
-600 dBm -60 dém
CF 836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 833,503 MHz 16.68 dBm ndB down 9.89 MHz M1 1 833,503 MHz 16.14 dBm ndB down 9.81 MHz
TL 1 531,505 MHz -9.50 dBm nd@ 26.00 d& T1 1 531,505 MHz -2.97 dBm nd@ 26.00 d&
T2 1 841,395 MH2 -9.06 dBm Q factor 84.3 T2 1 841,315 MHZ -9.44 dBm Q factor 85.0
i T i T
L JL J (] L JL )i ) we
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Occupied Bandwidth

Mode LTE Band 5 : 99%0OBW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.10 1.11 2.72 2.72 4.49 4.48 9.03 9.01
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LTE Band 5

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

’E]

Spe: Sp m
Ref Level 30.00 dom  Offset 14,00 d& = RBW 30 khz Reflevel 30.00 dam  Offset 14,00 db & RBW 30 kHz
o At 30dE SWT 63245 @ VBW 100kHz  Mode Auto FFT e Att 30dE SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
EEED] 16.69 dBm| EEED] 15.26 dBm|
" 836.26700 MHz] X 836.28740 MHz]
20 dem - ~ - Occ By 1.090909091 MHez| 20 dsm Y Occ By 1.110489510 MHe|
LN A P e AT | e e, oo
10 dBm Y 10 dem i ! % S A S 3
o 7 [} ~ N
10 df — 10 di // —
/ \ / N\
20 Tl . 20 L
- - " AN L
. N LN o et Ve |
A . 20 By ]
-40 df 40
-50 o -Sod
-60 dom -60 dem
OF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 B836.2678 MH2 16.69 dBm M1 1 B36.2874 MHz 15.26 dBm
T 1 835.95455 MHz 5.31 dom Occ Bw 1.09090909 1 MHz 1 1 B35.93776 MHz 5.14 dBm Occ Bw 111048951 MHz
T2 1 83704545 MHZ 5.63 darm T2 1 83704825 MHZ 6.14 dam
( T ! ( T ! -

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

pectrum &2 p m &2
Ref Level 30,00 dom  Offset 14,00 d& = RBW 100 kHz ReflLevel 30.00 dam  Offset 14,00 db & RBW 100 kHz
o Att 30de SWT 19ps @ VBW 300kHz  Mode Auto FFT e Att 30de SWT 19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
16.62 dBm| EEED] 16.67 dBm|
§37.20130 MHz] " §35.25920 MHz]
20 dem 2.721278721 MHZ] 20 dsm . c By 2.721278721 MHZ]
T P R St ¥ e Ve B e
JUELLS - - 10 dem :
i | /
o o 0 4
’J Y / \_\
10 d a 10 d -
% \ 7 \
20 S— e -20 - -
~ ,’- L""\ - N
o / AVE WAL 'ﬁ&m_n Y —
40 d -40
50 d -50 d
-60 dom -60 dem
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 B837.2013 MHz 16.62 dBm M1 1 B35.2502 MHz 16.67 dBm
TL 1 535,13936 MHz 9.37 dm Oce Bw 2.721278721 MHz T1 1 535, 13936 MHz 10.80 dBm Oce Bw 2.721278721 MHz
T2 1 837 86064 MH2 10.60 dBm T2 1 83786064 MHZ 9.51 dam
( T ! ( T ! -

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

pectrum - pectrum +
Ref Level 30,00 dom  Offset 14,00 d& = RBW 100 kHz ReflLevel 30.00 dam  Offset 14,00 db & RBW 100 kHz
o At 30de SWT 19ps @ VBW 300kHz  Mode Auto FFT e Att 30de SWT 19ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [0 35k Max
EEED] 15.04 dBm| EEED] 16.30 dB |
836.49000 MHz] N 83474200 MHg]
20 dem T c B ! $.485514486 MHZ] 20 dsm S Occ By $.475524476 MHZ]
e, M ] s S T
10 dom e e 10 dBm L R i
o ,f \ [} \
/ \ \
10 10 df L
/‘ ™, Y
20 7 - -20 = ]
e o W fn e
faa NS Py 5 AV
BN — Ay U ey -pedRm ]
40 d -40
-50 o -Sod
-60 dom -60 dem
OF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 836,49 MHz 15.04 d8m M1 1 834,742 MHz 16.30 dB8m
T 1 834,25225 MHz 9.90 dam Occ Bw 4.4B5514486 MHz 1 1 83426224 MHz 10.04 dBm Occ Bw 4.475524476 MHz
T2 1 838,73776 MHZ 9.87 dam T2 1 83873776 MHZ 8.99 darm
( T ! - ( T ! -
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(o (o
v n v
Ref Level 30.00 dom  Offset 14.00 db @ RBW 300 khz R 2l 30.00 dém  Offset 14.00 06 @ RBW 300 kHz
o Att 30dE SWT 1265 @ VBW 1MHz  Mode Auto FFT e Att 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
EEED] 16.59 dBm EEED] 16.53 dBm
035.6610 MHz " 032.0640 MHz
2048 [ P occBw 9.030969031 MHZ 20 ds b - Occ B 9.010989011 MHZ
R ~ Tt Sy e, o e AT
10 d8; - : 10 dB b LT
/ [ \
0 dem 4 0 dBm I‘ §
[ / \
10 df + 10 d L
h
J \ \
-0 = 20 — =
& Sl ST AT . - A,
<301 = 30,4
40 -40
-50 o -Sod
-60 dBm -60 dbm
OF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 835,661 MH2 16.59 dBm M1 1 832,864 MHz 16.53 dBm
T 1 8319845 MHz 10.90 dBm Oce Bw 2.030969031 MHz T1 1 8319645 MHz 10.06 dBm Oce Bw 2.010969011 MHz
T2 1 8410155 MHz 11.00 dam T2 1 840,9755 MHZ 9.78 darm
- - - - S—
L L J (] L JL J [ L
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Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum L=

Ref Level 30.00 dBm
SGL Count 100/100

oOffset 14.00 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 de Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Fheck PAES SPURIGHIE GHEEKABS PAES
Line _$PURIOUS INE_ABS PARS Line $PURIPDUS ) INE_ABS | PABS
20 dém 20d8 /‘\
10 dBm 10 d8m f ‘
o0de 0 e [
-10 derm 10ds I
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-30 dBm -30 dgy \
40 dBm AD‘I ‘\
-50 dBm /] u!‘du... LY
| P w’|‘ ’V,M w\'VMH
-60 dBm 60 dem:
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
615.000 MHz ©23.000 MHz 100.000 kHz 622,99600 MHz -51.67 dBm -38.67 dB 847,000 MHz 840,000 MHz 100,000 kHz 848,73726 MHz 20,64 dBm -9,26 dB
823.000 MHz 824,000 MH2 20.000 kHz 82399950 MHz -20.47 dBm -7.47 dB 849.000 MHz 850.000 MHz 20.000 kHz 849.00050 MHz -21.06 dém -8.06 dB
824.000 MHz 826.000 MHz 100.000 kHz 82425275 MHz 20.66 dBm -0.34 dB 850,000 MHz 860,000 MHz 100,000 kHz 850,05495 MHz -51.63 dBm -38.63 dB
g S— —
Il e ( )| J -
Date: 28 Date: 7.MAR.2024

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Spectrum

Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 14.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PASS SPURIGMISG GH&EK SRS PABS
= s s D ABS Line _$PURIDUS_| INE_ABS, PABS
20 UIBIFF‘“‘ PURIOUS INE_ABS F 20 ElB:_||_ll-_ - | o
10 dBm g e, 10 dur"‘\ ‘“"“""‘"*\
o [ | o] l
-10 dam \ \
-20 dBm J1
-30 dBm: 7
-40 dBm i 40 dB
-50 dem e 50 dBm 1
NN T [ ——
60 dem:
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
615.000 MHz ©23.000 MHz 100.000 kHz 822.89211 MHz -41.75 dBm -28.75 dB 847,000 MHz 840,000 MHz 100,000 kHz 848,35964 MHz 12,89 dém -17.11 dB
823.000 MHz 824,000 MH2 20.000 kHz 82398751 MHz -25.71 dBm -12.71 dB 849.000 MHz 850.000 MHz 20.000 kHz 849.00050 MHz -25.79 dém -12.79 dB
824.000 MHz 826,000 MHz 100.000 kHz 824 76424 MHz 12.49 dBm -17.51 dB 850.000 MHz 860,000 MHz 100,000 kHz 850.00500 MHz -42,02 dBm -20.02 dB
- -—r - —
il L JL ] [ ) e
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LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum L=

Ref Level 30.00 dém  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 de Mode Auto Sweep

@1 AvogPwr @1 AvgPwr
Limit ¢heck PABS SPURIMIE CHEBEKABS PARS
Line _$PURIOUS_) INE_ABS PARS Line $PURIPDUS ) INE_ABS | PABS
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Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
815.000 MHz 823,000 MHz 100.000 kHz 822.48251 MHz -47.85 dBm ~34.85 dB 847.000 MHz 848,000 MHz 100,000 kHz 843,73526 MHz 20,10 dém -9.90 dB
£§23.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -20.33 dBm ~7.33.dB 849,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -20.61 dBm -7.61dB
824.000 MHz £26.000 MHz 100.000 kHz 82425674 MHz 19.98 dBm -10.02 dB 850,000 MHz 360,000 MHz 100,000 kHz 8E0,52448 MHz -52.46 dBm -39.46 dB
g S— —
1 v J ]
L JL J
Date: Date: 7.MAR.Z2024 6:20
spectru == || spectrum
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 14.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvogPwr @1 AvgPwr
Limit ¢heck [T SPURIGIG GHSEKARS PalS
Line _$PURIOUS_) INE_ABS PARS Line _$PURIDUS_| INE_ABS_| PABS
20 dém 20 dBm
10 dBm .l 10 dory Y
[ \ ' l
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Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
815.000 MHz 823,000 MHz 100.000 kHz 822,98002 MHz -40.69 dBm -27.69 dB 847.000 MHz 848,000 MHz 100,000 kHz 847,88212 MHz 11,63 dém -18.37 dB
£§23.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -25.90 dBm -12.90 dB 849,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -26.99 dém -13.99 dB
824.000 MHz £26.000 MHz 100.000 kHz 82427273 MHz 11.81 dBm -18.19 dB 850,000 MHz 360,000 MHz 100,000 kHz 8E0,02498 MHz -41.61 dBm -28.61 dB
T — —_—
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LTE Band 5/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum == || spectrum
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 14.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvogPwr @1 AvgPwr
Limit ¢heck PABS SPURIMIE CHEBEKABS PARS
Line _$PURIOUS_) INE_ABS PARS Line $PURIPDUS ) INE_ABS | PABS
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Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
815.000 MHz 823,000 MHz 100.000 kHz 822.63636 MHz -53.28 dBm -40.28 dB 847.000 MHz 848,000 MHz 100,000 kHz 843,75524 MHz 18,74 dém -11.26 dB
£23.000 MHz 924.000 MHz 20.000 kHz §23,99950 MHz -23.18 dBm -10.18 dB 549.000 MHz 550,000 MHz 20,000 kHz 849,00050 MHz2 Z21.10 dBm 28.10 dB
824.000 MHz £26.000 MHz 100.000 kHz 82426573 MHz 18.84 dBm -11.16 dB 850,000 MHz 360,000 MHz 100,000 kHz 850,00500 MHz -54,64 dBm -41.64 dB
g S— —
1 v J ]
L JL J
Dares B Date: 7.MAR.2024 14

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectru == || spectrum
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 14.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvogPwr @1 AvgPwr
Limit ¢heck [T SPURIGIG GHSEKARS PalS
Line _$PURIOUS_) INE_ABS PARS Line _$PURIDUS_| INE_ABS_| PABS
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Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
815.000 MHz 823,000 MHz 100.000 kHz 822.90010 MHz -41.80 dBm -28.80 dB 847.000 MHz 848,000 MHz 100,000 kHz 847,87812 MHz 10,39 dém -19.61 dB
£§23.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -28.82 dBm -15.82 dB 849,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -28.83 dBm -15.83 dB
824.000 MHz £26.000 MHz 100.000 kHz 82453846 MHz 10.59 dBm -15.41 dB 850,000 MHz 360,000 MHz 100,000 kHz 8E0,02498 MHz -42.,55 dBm -29,55 dB
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L JL J
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LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep

SGL Count 100/100

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 de

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Fheck PAES SPURIGHIE GHEEKABS PAES
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-60 dBm 60 dem:
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
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T — —_—
il A | L
L JL J
Date: 7.MAR.2024 0

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AX2URN932N

Page Number 1 A59 of A255




SPORTON LAB.

FCC RF Test Report

Report No. : FG420801B

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Spectrum
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Report No. : FG420801B

LTE Band 5/ 10MHz / 64QAM

Lowest Band Edge /1 RB
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Conducted Spurious Emission

LTE Band 5/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
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860.000 MHz 1.000 GHz 100.000 kHz 927.17667 MHz -64.97 dBm 860.000 MHz 1.000 GHz 100.000 kHz 582.85000 MHz -65.06 dBm -52.06 dB
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LTE Band 5/ 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
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30.000 MHz 815.000 MHz 100,000 kHz 765.56953 MHz -65.38 dem -52.38 d& 20.000 MHz 815.000 MHz 100.000 kHz 811.24672 MHz -65.43 deém -52.43 dB
860.000 MHz 1.000 GHz 100,000 kHz 996.47667 MHz -65.06 dBm -52.06 dB 860.000 MHz 1.000 GHz 100,000 kHz 962.31667 MHz -64.93 dBm -51.93 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -44.23 dém -31.23 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -43.63 dém -30.63 d&
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1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -43.89 dBm -30.89 dB
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7.000 GHz 9,000 GHz 1.000 MHz 7.41015 GHz -51.14 dBm -38.14 dB
it
L J -
Date:

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AX2URN932N

Page Number

1 AB3 of A255




SPORTON LAB.

FCC RF Test Report

Report No. : FG420801B

LTE Band 5/5MHz
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30.000 MHz 815.000 MHz 100,000 kHz 736.08297 MHz -65.16 dem 20.000 MHz 815.000 MHz 100.000 kHz 804,96672 MHz -65.23 deém -52,33 d&
860.000 MHz 1.000 GHz 100,000 kHz 860.39667 MHz -64.81 dBm 860.000 MHz 1.000 GHz 100,000 kHz 981.45000 MHz -64.72 dBm -51.72 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -43.76 dém 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -42.59 dém -29.59 d&
2.000 GHz 7.000 GHz 1.000 MHz 6.91776 GHz -49.64 dem 3.000 GHz 7.000 GHz 1.000 MHz 6.92676 GHz -49.52 dém -36.52 d&
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30.000 MHz 815,000 MHz 100.000 kHz 808.89172 MHz -65.46 dBm -52.46 dB
860,000 MHz 1,000 GHz 100.000 kHz 982,33667 MHz -64.80 dBm -51.80 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -43.25 dBm -30.25 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91376 GHz -49.61 dBm -36.61 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.03024 GHz -51.18 dBm -38.18 dB
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LTE Band 5/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
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30.000 MHz 215.000 MHz 100,000 kHz 205.16207 MHz -65.37 dem 20.000 MHz 815.000 MHz 100.000 kHz 810.26547 MHz -65.41 deém -52.41 dB
860.000 MHz 1.000 GHz 100.000 kHz 953.35667 MHz -64.73 dBm 860.000 MHz 1.000 GHz 100.000 kHz 598.53000 MHz -64.84 dBm -51.84 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -45.20 dBm 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -42.60 dBm -20.60 di
2.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -49.49 dem 3.000 GHz 7.000 GHz 1.000 MHz 6.96225 GHz -49.59 deém -36.59 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.04174 GHz -51.06 dBm 7.000 GHz 5.000 GHz 1.000 MHz 7.04824 GHz -51.10 dBm -38.10 dB
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30.000 MHz 815,000 MHz 100.000 kHz 810.06922 MHz -65.65 dBm -52.65 dB.
860.000 MHz 1,000 GHz 100.000 kHz 887.09000 MHz -64.65 dBm -51.65 dB.
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -42.51 dBm -29.51 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94776 GHz -49,64 dBm -36.64 dB
7.000 GHz 5.000 GHz 1.000 MHz 7.04724 GHz -51.18 dBm -38.18 dB.
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Report No. : FG420801B

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0006
40 Normal Voltage 0.0008
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0013
0 Normal Voltage 0.0002
PASS
-10 Normal Voltage 0.0003
-20 Normal Voltage 0.0009
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0024
Note:
1. Normal Voltage = 4.0 V. ; Minimum Voltage = 3.4 V. ; Maximum Voltage = 4.2 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
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s=amranas. FCC RF Test Report Report No. : FG420801B
LTE Band 66
Peak-to-Average Ratio
Mode LTE Band 66 / 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.87 6.09 6.72 PASS
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TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AX2URN932N



saronas. FCC RF Test Report

Report No. : FG420801B

LTE Band 66 / 20MHz / QPSK

LTE Band 66 / 20MHz / 16QAM
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26dB Bandwidth

Mode LTE Band 66 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.33 1.32 3.10 3.05 5.20 4.95 9.95 9.83 | 1454 | 1454 | 19.26 | 18.94
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LTE Band 66
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= - "y ndB 26.00 dB)| @ 26.00 dB|
0u [t aleensiits el an AT AN 1.331500000 MHz| 04 A t] s Ve 1.320300000 MHz
Q factor 1310.6 1322.0)
o d y . 0 di
/ ] NIz
-10 df > -10 d
o~ / -
20 d a 20 d el -

p— ARP NN NP
o AT QI
40 df 40 de
50 d S0 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result

ML f L.7450476 GHz 15.27 dam nd8 down 18315 MHz ML 1.7453804 GHz 14.81 dam nd8 down 1.3203 MHz

T 1 1,7443399 GHz -10.75 dBm nd8 26.00 dB TL L 1.7443427 GHz -11.27 dbm n 26,00 d8

T2 1 1.7456713 GHz -10.64 dBm Q factor 1310.6 T2 1 1.7456629 GHz -11.28 dém Q factor 1322.0
L U J L J L]

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.56 dBm) ™M1[1] 15.63 dBm)
- 1 1.74591710 GHz - 1.74375320 GHz,
- _ndp % 26.00 dB ¥ ndB . 26.00 dB
o A St e i - Y 3.098900000 MHZ 04 I P e e e B 2.045000000 MHZ]
Q factor \ 563.4) Q factor 572.7
[ /
o \ o F
T/
y
-10 di — - 10 d 3
/ \ / N
20 df 20 dBm— = . —
N ) NS YT = Dl W N
a0 30
40 df 40 df
50 d S0 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.7459171 GHz 16.56 dBm nd@ down 3.0989 MH2 M1 1.7437532 GHz 15.63 dBm nd@ down 2,045 MHZ
T 1 1,7434416 GHz -9.52 dBm nd8 26.00 dB TL L 1.7434955 GHz -10.48 dBm nd8 26,00 d8
T2 1 1. 7465405 GHz -9.59 dBm Q factor 563.4 T2 1 1.7465405 GHz -10.55 dam Q factor 572.7
L U J wa L J L]

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
14.72 dBm) ™M1[1] 13.62 dBm)
1.74388100 GHz 1.74447100 GHz,
= 26.00 dB @ J nd 26.00 dB
5.195000000 MHz| AR A B A 4.945000000 MHz|
di " - o Y gy
w 7 335.7 e ] Q factor \ 352.8
7 | ‘l
0 di T 0 d +
.‘|I 1,
—~ di LES
-10 d - -10 Lt
/ i
204 20d -
A T A
N WMo A P PR
a0 - < =
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1,743881 GHz 14.72 dBm nd@ down 5.195 MHz M1 1.744471 GHz 13.62 dBm nd@ down 4,945 MHZ
T 1 1,742393 GHz -11.15 dam nd8 26.00 dB TL L 1742473 GHz -12.50 dBm 26,00 d8
T2 1 1747587 GHz -11.34 dam qQ factor 3357 T2 1 1.747418 GHz -12.39 dam 352.8

L it J -
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LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

J

o o
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.23 dBm)| MI[1] 16.09 dBm
1.7416B30 GHz 1.7417630 GHz
20 20
nde_ 26.00 dB ndB 26.00 dB
04 o anduiied " 2 9.950000000 MHZ, 104 P N A B 9.830000000 MHZ|
Q factor 175.0 Q factor 177.2
/ {
od 0 d
i i
10 df - -10 di -
/ /
20 d p e P | = 20d S A -
SPIAP Pr s S Pt ol T N
-30 -30
40 d -40 de
50 d -50 di
-60 d 60 d
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.741683 GHz 16.23 dam nd8 down 9.95 MHz ML 1.741763 GHz 16.09 dBm ndB_down 9,83 MHZ
TL 1 1,740005 GHz -9.56 dBm nd8 26.00 dB TL L 1740165 GHz -10.03 dBm n 26.00 dB
T2 1 1,749955 GHz -9.59 dBm Q factor 175.0 T2 1 1.749995 GHz -10.15 dém Q factor 177.2
L )i ] o (]

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

J

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI[1] 15.62 dbm)| MI[1] 13.47 dBm
1.7401150 GHZ| 1.7394260 GHz
20 20
1y 26.00 dB 1 26.00 dB
o TS A LU 14.535000000 MH| 104 AR e A " 14.535000000 MHz|
f 119.7 7 119.7
| 1 !
o i 0
by
-10 df Y -10 d T .
) \ / ¥
20 d Vel = 20 o = / o
I v e AV T ey i Shi Tl SN PNy
) 30
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f L.740115 GHz 15.62 dam nd8 down 14.535 MHz ML 1.739426 GHz 13.47 dam nd8 down 14,535 MHz
T 1 1737927 GHz -11.82 dbm nd8 26.00 dB TL L 1737687 GHz -12.47 dbm nd8 26,00 d8
T2 1 1,752463 GHz -10.29 dém Q factor 119.7 T2 1 1.752223 GHz -12.87 dém Q factor 119.7
L )i ] o (]

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 GBm  Offset 14.50 db @ RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 khz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.14 dBm) ™M1[1
1.7366880 GHZ 1.
= 1 ndB 26.00 dB @ 26.00 dB
» Sy [l wdo BV L, 19.261000000 MHZz " Dol o KA Al 18.941000000 MHz
o ‘I 2%.‘ ) 90.2 n ] T W ‘P\I 92.1
od 0d | \
! ]
-10 A -10 d o+
A
20 d 20 d g /f
N . Ve [ b Wl man, Sof s
B o Ve o il M M,
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1,736688 GHz 14.14 dBm nd@ down 19.261 MH2 M1 1.7452 GHz 15.31 dBm nd@ down 18,941 MHZ
TL 1 173533 GHz -11.83 dém nd8 26.00 dB TL L 1.73549 GHz -10.31 dbm 26.00 dB
T2 1 1,75459 GHz -11.78 d8m Q factor 90.2 T2 1 1.754431 GHz -11.14 d8m 92.1
L U J L]
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Report No. : FG420801B

Occupied Bandwidth

Mode LTE Band 66 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.10 2.72 2.73 4.48 4.50 9.07 9.07 13.61 | 13.46 | 17.94 | 17.82
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